)

142079.NC.22/D1.wdc.cac.9/97

1
Proposal for an CH2Z2MHILL

AQUIFER
STORAGE AND
RECOVERY (ASR) Program

Presented to:
Dare Regional Water Supply System
Dare County, North Carolina




Engineers

*
_ Planners
(* 2 Iali'Y  Fconomists
- Scientists

September 17, 1997

Bob Oreskovich

Water Director

Dare Regional Water Supply System
600 Mustian St.

Kill Devil Hills, NC 27948

Dear Mr. Oreskovich:

It was a pleasure meeting with you and other staff members of the Dare Regional Water Supply
System (DRWSS) last month to discuss potential aquifer storage and recovery (ASR) applications
for your system . Based on the meeting, our research and subsequent discussions, we have a
better understanding of DRWSS water supply and demand issues. You have also indicated that
[...]
assurance and control programs and procedures for analytical data from commercial
laboratories.

Mr. Glanzman's experience before joining CH2M HILL includes his work as project
manager of a clay minerals program with the U.S. Geological Survey. The project involved
the smectite-type clays, including bentonite, and their particular fluid-retaining and
permeability-reducing characteristics that make them suitable for use in hydrologic barriers.
The work defined chemical and physical paths for the development of clay minerals in
sedimentary, igneous, and hydrothermal environments. He has extensive experience with
clay mineral response to intense environmental, particularly chemical, conditions of high
pressure, temperatures, and salinity.

Membership in Professional Organizations

American Association for the Advancement of Science
Association of Exploration Geochemists
e Councilor
Clay Mineral Society
Colorado Groundwater Association
Denver Region Exploration Geologists Society
President
Geochemical Society
Geological Society of America

National Water Well Association

Publications

Mr. Glanzman is the author of 29 publications dealing with geochemistry, hydrology, and
geology. The following are several pertinent publications.



With Dumeyer, RK. and J.M. Klein. Chemical Quality of Water in the San Luis Valley,
Colorado. Colorado Water Conservation Board. 1970. 43 p.

With Coffin, D.L. and F.A. Welder. Geohydrology of the Piceance Creek Basin between the White
and Colorado Rivers, Colorado. U.S. Geological Survey Hydrologic Investigations Atlas HA370.
1969.

With Coffin, D.L., F.A. Welder, and X.W. Dutton. Geohydrologic Data from the Piceance Creek
Basin between White and Colorado River, Northwestern Colorado. Colorado State Circular No.
12. 1968. 38 p.

With Mason, M. Analytical Data Reliability. Presented at the American Institute of Mining
Engineers Meeting, Atlanta, Georgia. 1983.

With Lindsey, D.A., C.W. Naeser, and D.]. Nichols. Upper Oligocene Evaporites in Basin
Fill of Sevier Desert Region, Western Utah. Bulletin of the American Association of Petroleum
Geologists. Vol. 65, No. 2. 1981. Pp. 251-283.

With Leach, D.H., and K.P. Puchlik. Geochemical Exploration for Uranium in Playas.
Journal of Geochemical Exploration. Vol. 13. 1980. Pp. 251-283.

With Asher, Bolinder, S. and J.R. Davis. Chemistry of Groundwater from Test Holes Drilled in
Esmeralda and Nye Counties, Nevada. U.S. Geological Survey Open-File Report 80-672. 1980. p.
31.

With Rytuba, ].J. Zeolite-Clay Mineral Zonation of Volcani-clastic Sediments within the
McDermitt Caldera Complex of Nevada and Oregon. U.S. Geological Survey Open-File Report 79-
1668. 1979. p. 25.

With Taylor, M.E. Implications of Evaporites in the Upper Cambrian-Lower Ordovician Notch
Peak Formation, Southern House Range, Western Utah. U.S. Geological Survey Open-File Report
79-1428. 1979.

With Rytuba, J.J. Relation of Mercury, Uranium, and Lithium Deposits to the McDermitt
Caldera Complex, Nevada, Oregon. Mineral Deposits of Western North America. ].D. Ridge,
ed. Nevada Bureau of Mines of Geology Report 33. 1979.

With Rytuba, ].J. and W.K. Conrad. Uranium, Thorium, and Mercury Distribution through
the Evolution of the McDermitt Caldera Complex. Basin and Range Symposium of the Rocky
Mountain Association of Geologists and Utah Geological Association. 1979. Pp. 405-412.

With Otton, ].K. Geochemical Association of Lithium and Uranium. Abstract in Exploration
Geochemistry in the Basin and Range Province, Tuscon, Arizona, Program and Abstracts. 1979. p.
17.

With Rytuba, J.J., and W.K. Conrad. Uranium, Thorium, Mer-cury, and Lithium
Distribution through the Evolution of the McDermitt Caldera Complex. U.S. Geological
Survey Open-File Report 79-542. 1979. p. 27.

With Meier, A.L. Preliminary Report on Samples Collected During Lithium Reconnaissance
Studies in Utah and Idaho. U.S. Geological Survey Open-File Report 79-279. 1979. p. 52.




With Brenner-Tourtelot, E.F. Lithium-bearing Rocks of the Horse Spring Formation, Clark
County, Nevada. Energy. Vol. 3, No. 3. 1978. Pp. 255-262.

With Rytuba, J.J. Relation of Mercury, Uranium, and Lithium Deposits to the McDermitt
Caldera Complex, Nevada-Oregon. U.S. Geological Survey Open-File Report 78-926. 1978. p.
19.

With Rytuba, ].J., and J.H. McCarthy, Jr. Lithium in the McDermitt Caldera, Nevada and
Oregon. Energy. Vol. 3, No. 3. 1978. 347-353.

With Rytuba, J.J., and J.H. McCarthy, Jr. Diagenetic and Hydrothermal Alteration and
Trace Element Distribution in Tuffaceous Sediments within the McDermitt Caldera,
Nevada-Oregon. Geological Society of America, Abstracts with Pro-grams. Vol. 9, No. 7. 1977.
p- 1151.

Geochemical and mineralogical Comparison of Surficial Materials in the Great Salt Lake

Desert, Pilot Valley and Sevier Lake, Utah. Proceedings from the International Conference on
Desertic Terminal Lakes; Weber State College, May 2-5, 1977, Utah Water Research Laboratory,

Utah State University Logan. Greer, Deon C., ed. Pp. 183-196.

With Meier, A.L. Lithium Brines associated with Nonmarine Evaporites. Lithium Resources
and Requirements by the Year 2000: U.S. Geological Survey Professional Paper 1005. 1976. Pp.
88-92.

With Davis, J.R. et al. Lithium and Future Energy. Geological Society of America, Abstracts
with Programs. Vol.7, No. 2. 1975. Pp. 157-158.

With Vine, ].D. et al. Are Lithium-Rich Sedimentary Rocks and Brines Related to Tectonic
Activity? 9th International Sedimentological Contress, Nice, France, Theme 9, La Sedi-mentologie
et al geologic economiques; les gisements sedimen-taires. 1975. Pp. 105-110.

With Vine, ].D. et al. Geochemical Prospecting for Lithium. Geological Society of America,
Abstracts with Programs. Vol. 7, No. 5. 1979. Pp. 608-609.

Configuration of the Precambrian Surface of Colorado, Part 10 of Figure 1. The Mountain
Geologist: Rocky Mountain Association of Geologists, Denver, Colorado. Vol. 6, No. 4. 1968. p.
194.

With Richards, D.B. and L.A. Hershey. Hydrogeologic Data from Baca and Southern Prowers
Counties, Colorado. Colorado State Basic Data Release 19. 1968. 123 p.

With Brennan, R. Groundwater observations and sedimentation sections. Watershed
Program Evaluation, Kiowa Creek Water-shed, Colorado. Soil Conservation Service, Economic
Research Service, and U.S. Department of Agriculture for the U.S. Geological Survey. 1967.
Pp. 1930.




Robert A. Bergman

Education

M.S., Civil Engineering, University of Illinois

B.S., Civil Engineering, University of Illinois

Professional Registrations

e Professional Engineer: New Jersey, Florida, California, Arizona, Illinois

Distinguishing Qualifications

e More than 25 years of water treatment experience

o Internationally recognized specialist in membrane technologies
e CH2M HILL's membrane treatment technical director

e Chairman of American Water Works Association Water Resources Division

Relevant Experience

With a professional background encompassing many areas of technical knowledge gained
through more than 25 years of engineering in water treatment, Mr. Bergman has been
responsible for projects involving equipment design and construction, engineering
management, water utility operation, and research. He is CH2M HILL'’s technical director for
membrane treatment and has specialized in membrane technologies for 20 years.




Project Experience

Mr. Bergman was the project manager and process engineering designer and currently is
the project manager for engineering services during construction for two seawater reverse
osmosis (RO) membrane plants for the Florida Keys Aqueduct Authority (FKAA). The two
plants total 3 mgd capacity and will be used as an emergency water supply source for
FKAA. Major renovations and improvements to an existing RO plant on Stock Island
include a new three-story building to house the process equipment and creation of an
emergency operations center for FKAA. On Marathon an abandoned “old Navy Pump
Station” is being renovated and expanded to house RO equipment which is being relocated
from the existing RO plant on Stock Island. The existing 600 horsepower RO feed pumps are
being modified to be driven by new diesel-engine and right-angle drives. The plants are
scheduled to be operational in the Fall of 1998.

Mr. Bergman was the senior process engineer for design of a 8-mgd reverse osmosis system
treating NW River water and a 4-mgd brackish groundwater RO facility for the City of
Chesapeake, Virginia. He also was the technical advisor for a pilot testing program prior to
the plant design. The raw surface water has widely varying characteristics, with TDS
ranging from less than 50 mg/L to approximately 3,000 mg/L and temperatures ranging
seasonally from 1 to 32 degrees centigrade and the groundwater has a TDS of up to 8,000
mg/L. The plant is under construction and is scheduled to be operational in mid-1998.

Mr. Bergman also has completed a preliminary process design for a 10-mgd nanofiltration
(NF) membrane water treatment facility at another site for the City of Chesapeake, which
will treat highly-colored, organics-laden, acidic drainage water from a swamp sometime in
the future.

For Cooper City, Florida, he was the membrane process engineer for the design of a 3-mgd
(expandable to 6-mgd) membrane softening water treatment plant (WTP). The plant is
designed to treat a relatively hard, colored ground water having high iron concentration.
The plant is currently under construction.

For the North Slope Borough in Alaska, Mr. Bergman was the membrane process designer
for microfiltration (MF)/nanofiltration (NF) dual-membrane plants for water supply for six
remotely-located villages. The plants are designed to produce a year’s supply of potable
water during a six-week operating period when the raw water supply source is thawed and
available. Three plants are designed with a finished water capacity of about 250,000 gpd
and three are smaller, with 95,000 gpd capacity each. Construction of the first of six plants
is scheduled for completion by the Fall of 1997.

Mr. Bergman was project manager for the design of a new 4-mgd nanofiltration (NF)
membrane water treatment plant for water softening, color, and organics (DBP formation
potential) removal for the City of Boynton Beach, Florida. Furthermore, Mr. Bergman
designed a 4-mgd expansion to the plant, which will, when construction is complete in
1998, bring the total plant capacity to 8 mgd. Previously, Mr. Bergman prepared a water and
wastewater master plan and managed the design of modifications and improvements for
the city’s existing 20-mgd lime softening plant.




As part of he program management team, Mr. Bergman is currently the membrane process
technical advisor for the North Advanced Water Reclamation Facility for Gwinnett County,
Georgia. The project includes pilot testing of microfiltration and ultrafiltration as
pretreatment for nanofiltration treating secondary wastewater effluent to meet stringent
water quality discharge goals.

For the Englewood Water District in Englewood, Florida, Mr. Bergman developed and
managed a RO membrane characterization pilot test program involving seven different RO
membrane types for the expansion of an existing 0.5 mgd brackish water RO plant. He also
managed the design of the first 1.0-mgd expansion incorporating site-specific design criteria
for each membrane type that was allowed to be bid based on the piloting test results.
Furthermore, he was responsible for the process design of the second 1.0-mgd expansion to
the plant and emergency generator system and building.

Mr. Bergman was project manager for an operation and maintenance review study for the
U.S. Bureau of Reclamation’'s Yuma Desalting Plant (YDP) in Yuma, Arizona. The study,
which was completed in 1993, developed recommendations to improve operating
efficiencies and reduce costs for the water desalting plant. With a 72-million-gallon-per-day
(mgd) design capacity, the YDP is the world's largest reverse osmosis plant and includes a
100-mgd lime softening pretreatment facility. Prior to joining CH2M HILL, he was the
senior pretreatment engineer for a consulting firm operating the test facility and was
responsible for conducting and analyzing test programs developing design criteria for the
YDP.

Mr. Bergman designed and was responsible for an RO and electrodialysis reversal (EDR)
membrane pilot test program at Lake Texoma, Texas. He then was senior process engineer
for the design of the 7.5-mgd full-scale facility.

Mr. Bergman provided process design for a 5-mgd RO system for treating municipal
wastewater for use as injection water to a seawater intrusion barrier for the West Basin
Municipal Water District in southern California.

For the Barrow Utilities and Electric Cooperative, Inc. (BUECI) in Barrow, Alaska, Mr.
Bergman provided an operations review for an existing surface water RO treatment plant.
He also was the senior process engineer for bench testing candidate nanofiltration
membranes and for the design of a microfiltration and nanofiltration system which will
operate in parallel with existing RO system.

For the University of Alabama at Birmingham (UAB), he designed direct-feed high purity
water systems and acid concentrate supply facilities for dialysis water supply at two remote
hemodialysis treatment centers. Treatment processes included granular activated carbon
(GAQ) filters, ion exchange softeners, cartridge filters, reverse osmosis systems, mixed-bed
deionizers, and submicron filters.

Mr. Bergman was responsible for the reverse osmosis and nanofiltration membrane testing
for water reuse at the Hookers Point Advanced Wastewater Treatment Plant (WWTP) in
Tampa, Florida. The test program included parallel testing of GAC and membrane
treatment following aeration, two-stage high-pH lime treatment with recarbonation, and
filtration and included extensive health effects laboratory investigations.




He was a senior technical advisor for a bench and pilot test program evaluating
microfiltration (MF) and ultrafiltration (UF) as a pretreatment to reverse osmosis (RO)
membranes for treating secondary wastewater effluent to meet stringent phosphorus and
nitrogen discharge requirements for the Reedy Creek Improvement District in central
Florida. Mr. Bergman was the lead process design engineer for a turnkey 200,000 gpd
reverse osmosis water treatment plant for TDS and pesticide removal for Turkmenistan in
Central Asia. All treatment process equipment and buildings were designed on a fast-track
basis and shipped to the site for construction.

Mr. Bergman was senior consultant for pilot testing and the subsequent design of two RO
plants with a total combined capacity of 4.5 mgd for Mount Pleasant Waterworks and
Sewer Commission.

He has prepared a conceptual design report for the State of Hawaii for a 1.0-mgd
demonstration desalting plant using electrodialysis (ED) and reverse osmosis (RO)
technologies treating two high-silica groundwater supplies.

He has also provided troubleshooting services to a major synthetic fuels manufacturer in
North Dakota for their 1.7-mgd RO system.

He has designed several membrane pilot test systems, including the CH2M HILL
membrane pilot plant for ultrafiltration (UF), NF, and RO technology testing.

Mr. Bergman managed an RO pilot test program for Fort Pierce Utilities Authority,
Fort Pierce, Florida, for a new 3-mgd initial construction phase WTP (15-mgd ultimate

capacity).

He has conducted several desalting feasibility studies. For South Carolina utilities, studies
were conducted for the Grand Strand Water and Sewage Authority near Myrtle Beach,
Mount Pleasant Waterworks and Sewer Commission (MPWSC) near Charleston, and the
City of Summerville. He also conducted an RO feasibility study for the City of Cocoa,
Florida.

Mr. Bergman was project manager for the design of improvements (conversion to lime
softening) for the City of Delray Beach, Florida, 23-mgd water treatment plant. The facility
improvements included new lime, chlorine, and carbon dioxide facilities; sludge thickeners;
vacuum filters; and a computer control system.

He also managed the preliminary design of hydrogen sulfide strippers, chlorinators,
ground storage reservoirs, and other facilities fro a 48-mgd groundwater treatment plant for
the city of Cocoa, Florida.

Mr. Bergman has prepared master plans for a number of utilities in Florida: water supply
master plans for Port Charlotte, Port Malabar, and Englewood, and water and wastewater
master plans for Boynton Beach and for Ocala.

For the City of Morriston, New Jersey, Mr. Bergman provided project management services
for the design of a 6.3 mgd upgrade/expansion for an advanced secondary wastewater
treatment plant.

For Hillsborough County, Florida, Mr. Bergman managed the design of an odor control
project for an advanced wastewater treatment facility. The project included covers for the




primary clarifiers, sulfide scrubbing system, grit handling system, electrical building, and
other plant modifications and improvements.

As the engineering manager for a manufacturer of desalination equipment prior to joining
CH2M HILL, Mr. Bergman was responsible for over $40 million (in 1980 dollars) of custom-
engineered projects and standard systems for seawater and brackish water RO desalination
and ultra-pure water facilities. Among his projects was the Yanbu Seawater RO plant in the
Kingdom of Saudi Arabia. This facility, built on a turnkey basis, had a capacity of 1.3 mgd
and a 2-year operation and maintenance agreement. He also provided process designs for a
5.3-mgd seawater RO plant (the largest of its kind at the time) and a 1.2-mgd facility
treating highly brackish water, both of which are on Malta. He managed the design and
startup of a project involving a 0.3-mgd (200 gallon per minute) ultra-pure water system for
the Fairchild Camera and Instrument Corporation in Puyallup, Washington. The system
included filtration, carbon adsorption, RO treatment, degasification, mixed-bed ion
exchange demineralization, ultraviolet (UV) sterilization, and microfiltration.

Some of the other larger desalination design and construction projects with which Mr.
Bergman was involved while working with an RO systems manufacturer include seawater
RO facilities at Cape Verde Islands (U.S5.A.1D.) and Jeddah, Saudi Arabia (Intercontinental
Hotel); brackish water RO facilities in Dammam, Saudi Arabia (OGEM); and industrial
process water RO facilities at San Diego, California (Sony); San Jose, California (IBM);
Syracuse, New York (GE); and the United Arab Emirates (Gulf Pharmaceuticals).

Mr. Bergman also has experience at an investor-owned water utility in Illinois. He managed
an engineering office and was involved in the planning, design, and construction of water
supply wells and distribution facilities, as well as in the performance monitoring of the
utility’s 32-mgd lime softening plant. For more than three years, he designed the utility’s
water main expansions projects, procured components, and managed contracted
construction crews for the installation work. He also prepared a cost-of-service study for the
utility as part of a rate case request to the state’s commerce commission.

Mr. Bergman has been involved with several research projects. For example, in 1977-1979 he
was the senior pretreatment engineer for an operating contractor at the USBR’s Yuma
Desalting Test Facility in Yuma, Arizona. He was responsible for conducting and analyzing
all test programs, including lime softening pretreatment for RO and ED desalting
equipment. The test facility was used to develop design criteria for the 72-mgd Yuma
Desalting Plant.

He currently is a member of the AWWA Research Foundation's (AWWAREF) Project
Advisory Committee (PAC) for "biofouling in membrane processes” and was a PAC
member for AWWAREF's evaluation of "low-pressure membrane filtration for particle
removal” published in 1992. Furthermore, Mr. Bergman is a member of the Technical
Advisory Group for the AWWAREF project “A Comparative Study of Non-Thermal